HOSPITAL INFRASTRUCTURE

S.  Particulars
No Built up area available in Sq. M
1. . Hospital Administration Block
1. Superintendent Room
2. Rooms for Senior Medical Officer 54
3. Staff Nurse
4. Reception & Registration
2. | |
1. Medicine
2. Gynecology and Obstetrics
3. Pediatrics and Reproductive Child Health
: 106
4. Dressing Room
5. Dispensary
6. Store
3. |
1. General Medicine (Male and Female Ward
Separately)
2. Paediatrics
3. Surgery (Male and Female Ward Separately)
4. Obstetrics/Gynaecology 351
5. Toilets and Bathroom (Separate Male/ Female)
6. Doctors Duty Room
7. Nursing Stations / Duty Room
4 |
1. Operation Theatre
2. Preparation Room
3. Post Operative Recovery Room
4. Space for Sterilized Linen 115
[...]
_Principal Scientifie-Office; M:P.C. Board, Mumbai.
4. Shri N.N. Gurav, Invitee Member
Regional Officer (HQ), M.P.C. Board, Mumbai.
Chairman of the committee welcomed the members of the committee and allowed proceeding of the meeting to start.
The meeting thereafter deliberated on the fresh agenda items [Booklet No. 27 of Consent to Renewal cases] placed before the committee

and following decision were taken:

—Invitee Member——

2" sitting 10" Meeting of 2021-22 (Booklet No. 27) dtd. 09.03.2022 of Consent to Renewal) Page 1 of 43




Sr. | Application |& Industryname | Decisionon | Consent granted Remarks / Discussion
No. | © Unique um,mﬂw.vam.&mgm; | grant oﬂnmaﬂwazmw qWpito . M & e 1 _ i
Lasssilie 'Number# s e T R e ke TR ol O P 4 ; ;
2. PP shall submit the BG of Rs. 25 Lakhs towards
operation and miniatous of pollution control system
and compliance of consent conditions.

25 | MPCB- Sahrudaya APPROVED 18.09.2024 Committee noted that Hospital Authority has applied for
CONSENT- Healthcare Private grant of renewal of Combined Consent to Operate & BMW
0000122412 | Limited, Medicover | Plain Renewal of Authorization for 205 Bedded Hospital on total plot area

Hospital, N-6, Combined 11,350 sq. mtrs. for construction BUA 5,615.23 sq. mtrs.

CIDCO, Consent & BMW

Aurangabad. Authorization Committee also noted that Hospital Authority has obtained

: membership of CBMWTSDF, obtained Registration under

BNH Reg. Act, 1949 and provided combined wastewater
treatment plant.
After due deliberation, it was decided to grant plain |
renewal for 100 Bedded Hospital on total plot area
11,350 sq. mtrs. for construction BUA 5,615.23 sq. mtrs. by
imposing standard conditions and BGs for Health Care
Establishment.
Also, it was decided to ask Hospital Authority to apply
separately for Consent to Establish for expansion.

26 | MPCB- Kirloskar Ol | APPROVED | 28.02.2023—-Committee noted that PP has applied for 15 consent to

s S ONSENE- Engines Limited operate for expansion for 1.3 MW solar power generation |
0000122351 | D-1 Five Star MIDC 1st C to O for along with amalgamation of existing consent for
Kagal- expansion with manufacturing of Solar power generation, fuel oil from
Hatkanangale, A/p.- | amalgamation of plastic waste, IC engines, Generating Sets, Pumpsets,
Talandage existing consent machined spare parts of engine, genset, pumpset, etc., &
Hatkanangale storage of spare parts for engine shifting, metallic skids,
etc.

2" sitting 10" Meeting of 2021-22 (Booklet No. 27) dtd. 09.03.2022 of Consent to Renewal)

% oot
i

Medic

et (il A wowem
ey wiile UG all




Application for Consent/ Authorisation

Sir,
I/We hereby apply for*

1. Consent to Establish/Operate/Renewal of consent under section 25 and 26 of the Water (Prevention & Control of Pollution) Act, 1974 as
amended.

2. Consent to Establish/Operate/Renewal of consent under Section 21 of the Air (Prevention and Control of Pollution) Act, 1981, as
amended.

3. Authorization/renewal of authorization under Bio-Medical Wastes Management Rules, 2016 as amended, Hazardous waste (M,& TM)n
Rules, 2016, in connection with my/our/existing/proposed activity from the premises as per the details given below.

1.General information

UAN No: Application submitted on:
MPCB-CONSENT-0000212344 07-06-2024

industry Information

Industry Type: Category: Scale:

R30 Health-care Establishment ( Red S:S.1
as defined in BMW Rules)

Consent To: Submit to:
Operate (Plain Renewal) SRO - Aurangabad |

Consent to Establish Details

Consent to Establish No. Consent to Establish date Consent to Establish Valid Upto
01-01-1970 01-01-1970

Previous Consent No. Previous Consent date Previous Consent Valid Upto

Format1.0/CAC/UAN 02-01-2023 18-09-2024

No.MPCBCONSENT-
0000122412/CR/2301000214

Perticulars of Applicant {Owner/Occupier/Any other Authorised Person)

First Name Father/Husband Name Last Name Designation
Mr. ANIL KRISNA GUNDALA MD

Mobile No Telephone/Fax Email Aadhar No
8956107917 02406661111 operations.abd@medicoverhospitals.in 902350051008
PAN No Address Pin Code

AJPPT2226H Dr. YSK Marg, N-6, CIDCO, Aurangabad. 431003



2. Health Care Facility (HCF) Information

a} Name of the Health Care Facility

M/S SAHRUDAYA HEALTH CARE PVT.LTD.MEDICOVERHOSPITAL

Pin Code
431001

Survey/Gut No.
SURVEY NO 76 77

Area/Locality
Aurangabad City

¢} Onwership of Facility
Private (Registered under company Act)

Land Ownership

Lease (Lease Aggrement Date: Sep 18 2020 12:00:00:000AM
Validity Date: Sep 17 2035 12:00:00:000AM)

¢} Month and year of commissioning of the HCF
18/09/2020

e} Arega of the Facility / Hospital

i) Total plot area (in square meter)

11350

f} Enter Latitude and Longitude of site {in degrees)

Latitude (In degrees)
19.879133

g} Does HCF have Cperation Theatre
No
h} Does HCF have Laundry facility in premises

No of Washing Machines
20.00

i} Does HCF have Canteen/Cafeteria facility in premises

Area (Sq.Ft.)
500.00 5.00

j} Does HCF have Hostel/Residential quarters in premises

3.BMW Authorization Details

a) Type of health treatment system
Medicine,Dental,Physiotherapy
b} Bombay Nursing Home Registration Details

Total number of Beds

205

Certificate issuing Authority
Medical Officer or Health Officer of Municipal Corporation

647

District
Chatrapati Sambhaji Nagar

Name of premises /Building
MEDICOVER HOSPITALS

Email

operations.abd@medicoverhospitals.in

ii) Built up area (in square meter)

5615.23

Capacity (Kg/Cycle)

Water Consumption/day (CMD)

BNH Registration Number Valid Upto

31-03-2026

City/Town
Aurangabad

Road/Street
Y S KHEDKAR MARG

Website URL

iii) Open Plot Area
(Sq.Mtr)

5734.77

Longitude (In degrees)
75.359947

Yes

Yes

No of Cafeteria
1

No

First Issued
Date

20-10-2020



¢} Diagnostic and Pharma Facilities available in Premises

Pathology Lab Yes Average 200
Samples/day

Blood Bank No

d} Whether HCE intended to Sale / Handover liguid BMW for R&D purpose

No

Category wise Bic-Medical Waste Collected ,Treated,Disposed

Sr. No || Category Type of Waste Quantity not to exceed

(Kg/M)

1 Yellow Ii)Human Anatomical waste ” 400.00 l
| b) Animal Anatomical Waste || 0.00 l
| c) Soiled Waste —H 100.00 ‘
I d) Expired or Discarded Medicines —” 30.00 l
l e) Chemical Waste ” 0.00 ]
| f) Chemical Liquid Waste | 0.00 |

g) Discarded linen, mattresses, beddings contaminated with 0.00

blood or body fluid. :

h) Microbiology Biotechnology and other clinical laboratory 90.00

waste :
| 2 || Red J| Contaminated waste (Recyclable) —“ 120.00 |
| 3 ” White (Translucent) “ Waste sharps including Metals l 90.00 I

4 Blue I a. Glassware ” 35.00 I
l b. Metallic body implants —” 0.00 |

Do you Have Equipment Installed for Pretreatment of Yellow (g}, {h) Category Waste

No

Whether you have establish a Bar-Code system for Bag or Containers contaning Bio-Medical waste

No

Commeon Facility Membership Details {CTF)

CTF Name
M/s. Water Grace Products , Aurangabad

Membership Number
WGPS202300019

4.Consent Details

a) Sources of Water

i) Surface Water Yes

Name of the water supply Water Consumption Quantity (CMD)

AMC 50
ii) Ground Water No
iii) Tanker Water No

b} Water Consumption Details

Raw Water (CMD)
50

Recycle Water (CMD)
50

c) Water consumption for different uses {CMD}

Issued Date
31-03-2025

Total Water Quantity Requirement (CMD)




Purpose || Consumption |[ Effluent Generation || Disposal |
Domestic Pourpose 40 30 On Land For Gardening
Pathology Laboratory, Floor washing, Operation Theater 10 9 On Land For Gardening
Laundry 0 0 NA

Industrial Cooling,spraying in mine pits or boiler feed 0 0 On Land For éardening
Total 50.00 39.00

Have you installed STP or ETP
Yes

1. Sewage Treatment Plant: Yes
2. Effluent Treatment Plant: Yes
3. Combined Treatment Plant: No

Capacity(CMD)
50.00

Preliminary: Yes Preliminary Treatement: Bar Screens,Grit Chamber,0il & Grease Removal

Primary: Yes Primary Treatement:

Secondary: Yes Secondary Treatement:

Tertiary: Yes Tertiary Treatement:
Advance: No Advance Treatement:

Effluent Treatment Plant

Capacity(CMD)

15

Preliminary: Yes Preliminary Treatement:
Primary: Yes Primary Treatement:
Secondary: Yes Secondary Treatement:
Tertiary: Yes Tertiary Treatement:
Advance: No Advance Treatement:

e} Other waste generation details

1) Municipal Solid Waste

Anaerobic Treatment System,Activated Sludge Process (ASP),Sequential Batch Reactor
(SBR),Moving Bed Bio Reactor (MBBR),Membrane Bio Reactor (MBR),Secondary

Clarifier

Sand & Carbon Filter

Bar Screens,Qil & Grease Removal

Neutralization Tank,Flash Mixer

Activated Sludge Process (ASP)

Sand & Carbon Filter

a) Biodegradable Waste(kg/day) b) Recyclable Waste(kg/day)
0 0 0
Air Poliution

Whether D.G. Set Installed
Yes

c) Domestic Hazardous Waste(kg/day)

Capacity(KVA) || Make Fuel Used || Fuel QTY || Unit

Stack Height in meter

Accoustic Enclosure for noise
control

500 Cummins || Diesel 60.00

Ltr/H

10.00

NO

750 Mahindra || Diesel 70.00

Ltr/H

12.00

NO




Do you have Boiler Installed

Platform
No

f port holes, platform deriet

Ladder
No

¢. As per Central Board

Parameter

Permissible Limiting concentration

Latest 3 Sampling Dates

1stDate || 2nd Date

3rd Date

NA

NA

NA

Particulate matter

50 mg/Nm3

0

0

0

Nitrogen oxides

400 mg/Nm3

HCL

50 mg/Nm3

Total Dioxins and Furans

0.1 ng TEQ/Nm3 (at 11% 02)

0

Hg and its compounds

0.05 mg/Nm3

0

Whether you have provided Online Continuous Emission Monitoring Systems (OCEMS)

No

Quantity of ash generated from Boiler (Tonnes/ month):

Mode of Disposal of Boiler ash

Provision Of Alternate Electric Supply

No

Separate Electricity Meter Provided to Pollution control Devices

No
Hazardous Waste
CHWSDF Detaills

CHWTDF Facility Name
NA

CHWTDF Membership Number

0

Hazardous Waste Details

Description

Waste Category

Quantity in MT/Month

Incineration Ash

37.3

0

STP/ETP

35.3

0

Used Oil

Non-Hazardous Waste aspect

Description

|| Quntity

|| Treatment

|| Remarks

NA

0

|| vom || Treatment
0 0

0

0

5. Additional information

Do you have Bio Medical Waste Management Committee Constituted

Yes

Average Cost (O & M) for ETP/STP




120000
Average Cost of APCD Rs/Year

30000.00

Brief details of tree plantation/green belt development within applicant’s premises

Open Space Availability Plantation Done On Number of Trees Planted
11165 2100 500

Whether Environmental Statement submitted
No

Environmental Statement submitted Date
01-01-1970

Any other additional information that the applicants desires to give
Do you have Infection Control Committee Constituted

No

6. Financial Details

Is there any Bank Gurantee impose on you during previous Consent/Authorization period.
No

Bank Gurantee Number || Date || valid Up To || Amount |[ Bank Name | Branch |
0 01-01-1970 NA 0 NA NA
| Additional Bank Gurantee Details, if Any |
| Bank Gurantee Number Date || Valid Up To |[ Amount || Bank Name || Branch |
0 01-01-1970 NA 0 NA NA




A frereT, Bud SHIGioR AGTHoRUIeIGwT.

gReg=T %. 2333%3E-Ko T . (0R80) 233IRII
AT Rreyor greaft . easgooo, HEA . (0Wo) 2WIIYLY

qi/3reme /|, q /=08 feAias:- 9¢ / 08/2028

Ad + o¢, va-g, as®y,
BAY] FANTSIF0TR.

- fereer:- 31fdaerae AT s¥da THTOTAS JaIdTor.

Haof:- 1. GIT.a5/7A4T/370e/ 48/2022, T, 16/04/2022.
2. 3Tt U fe=ics 10/04/2024.

IRt fauel oo da @, suoT [&ie 16/04/2024  Jofl
sifS=era Rienenats verwureelt sy siefl. exdior @ Ritseltor RaIE
T ereuTElt rEaTerT, SderTA gRafladTar gt wrvdre sietett
SuTer diorET @ Iuwwn gRedfa smaertg wr Pt ive a®
At Aord e 2006 T BT 67 AUR S{ALIT IUBRO YAB HET
HiEvgTeT aurAolt BT IEATel W @ (werd 3 (3) T FrReT 4(2) AR <O
3MTLAE 3TE.

FHAaT HERTE BRI e 3{vs Fgn 5 Ae Ao Sfae 2006 ©
BAHT 03 Tﬂ*\\awﬁw\' U3 5.1 37=T9 qudTa Sfieiedr 3if8HerHaT AT

evepd THTOIER gadlesRor exvard Ad. galer ga=taseor fa. 16/ 04
/2025 el e5eor der R 3Me. / |

by
%

 qrarET e, e SIgTee, B! AUTGHHoTR.

| TToT ICUTEA e BrEied, BIUd] TSI,

o, 2. s, evd! iAo,

_ qearET frameT, sTRe faeeT, HeTAeRAlerdT, BT AHGEOR.

HW N -

neinal
. - |
Vamaaonathic

150y B8
s RAT wialrg,




3

oo

CHHATRAPATI SAMBHAJI NAGAR, MUNIGIPAL CORPORATION

FIRE BRIGADE
. ... TELPHONE NO-2334000-40FAX No-2331444

#

No:AMC/FIRE / 72023 Date'/6 / 03 /2023

To,

Managing Director,

Shri. Anil Krishna Gundala,
Medicover Hospitals Building,
Chistiya Chowk, S. No. 08,
N-6, Cidco, Aurangabad.

Sub:- Fire NOC Renewal is issued to the Medicover Hospitals Building, Chistiya Chowk,
S. No. 08, N-6, Cidco, Aurangabad.

Ref :- 1) Your Letter dated 05/03/2021 2) Final Fire Noc dated 16/04/2022
3) Your Letter dated 16/03/2023 4) CFO Inspection dated 16/03/2023

\{Vit.h Reference to the above subject Fire NOC Renewal is issued to the Medicover Hospitals
Building, Chistiya Chowk, S. No. 08, N-6, Cidco, Aurangabad. Plot area 20388.20 sq. meter.

Final Noc Owner has paid Final Noc fees Rs 05,000/- in Fire brigade Receipt No.48487 dated
on 16/03/2023.

[ Sr. | Name of Building Height of | Building Floors Area of Buildup | idoc Total
! No Building | No. Plot area Fees Rs.
Rs
1 Medicover 21.10 1 B+G+5 |20388.20 | 15856.93 | 5000 5000
Hospital Building | Mtr. Sq mir Sq mir

Following Fire prevention and Fire protection & Fire Fighting measures subject to the
Medicover Hospitals Building is Provided.

1. Open space all around the building isrovided for the movement of fire tender and which will
carry 25 tons. weight capacity.

2. Underground water tank 100000 lit. capacity with the Main fire pump-2280 LPM-02 Nos,
Jockey pump 180 LPM-01 Nos is Provided & Overhead water tank 20000 lit Booster Pump

of Suitable capacity for building shall be provided.

3. 01 Nos Fire Service inlet 4 way incoming is provided.

4. 09 Nos. Yard Hydrant points all around the building with fire Hose pipe-09 Nos / Branch-09
Nos is provided.

5. 01 Nos Wet-Riser iser having outlet on all floors with Hose pipe-14 Nos / Branch-07 Nos is
Provided.

6. Main Staircase 2.00 mtr. & Fire Escape staircase 1.5 mtr. is provided
7. 06 Nos. Hose reel of 100 feet on all outlets is provided.

8. Fire Extinguisher of ABC-06 Kg-30 Nos /Co02-4.5 Kg-04 Nos Fire Buckets 04 Nos Fire
Ball -1.3 Kg-10 Nos of Suitable capacity / quantity Is provided.



URANGABAD MUNICIPAL CORPORATION

FIRE BRIGADE
TELPHONE NO-2334000-40FAX No-2331444

5 AMC/FIRE /f g /2022 Date/ 6 1 04/2022

To,

Managing Director,

Shri. Anil Krishna Gundala,
Medicover Hospitals Building,
Chistiya Chowk, S. No. 08,
N-6, Cidco, Aurangabad.

Sub:- Final Fire NOC is issued to the Medicover Hospitals Building, Chistiya Chowk,
S. No. 08, N-6, Cidco, Aurangabad.

Ref:- 1) Your Letter dated 05/03/2021 2) Revised Noc dated 16/04/2022
3) Your Letter dated 16/04/2022 4) CFO Inspection dated 16/04/2022

With Reference to the above subject Final Fire NOC is issued to the Medicover Hospitals
Building, Chistiya Chowk, S. No. 08, N-6, Cidco, Aurangabad. Plot area 20388.20 sg. meter.

Final Noc Owner has paid Final Noc fees Rs 10,000/ in Fire brigade Receipt N0.33219 dated

on 13/04/2022.
j Sr. | Name of Building Height of | Building Floors |Area of Buildup | Final Total
§ No Building | No. Plot area Fire Noc | Rs.
! Fees Rs
1 Medicover 21.10 1 B+G 20388.20 | 15856.93 | 10000 10000
} Hospital Building | Mtr. +5 Sq mtr Sq mtr

Following Fire prevention and Fire protection & Fire Fighting measures subject to the
Medicover Hospitals Building is Provided.
1. Open space all around the building isrovided for the movement of fire tender and which will
carry 25 tons. weight capacity.

2. Underground water tank 100000 lit. capacity with the Main fire pump-2280 LPM-02 Nos,
Jockey pump 180 LPM-01 Nos is Provided & Overhead water tank 20000 lit Booster Pump

of Suitable capacity for building shall be provided.
3. 01 Nos Fire Service inlet 4 way incoming is provided.
09 Nos. Yard Hydrant points all around the building with fire Hose pipe-09 Nos / Branch-09

Nos is provided.
01 Nos Wet-Riser iser having outlet on all floors with Hose pipe-14 Nos / Branch-07 Nos is

Provided.

Main Staircase 2.00 mtr. & Fire Escape staircase 1.5 mtr. is provided

7. 06 Nos. Hose reel of 100 feet on all outlets is provided.